List of Cases to be submitted before 6th Consent Committee Meeting

(Part-I) of 2013-14 scheduled on 28.06.2013 at 10:30 AM

Sr. Capital Applied .
Name & Address P PP Section | Page No. | Remarks
No. Investment For

Part-I
Resubmitted Agenda
Shiur Sakhar Karkhana Pvt. Ltd., Survey

1 [No. 8, A/p- Wakodi, Tal- Kalamnuri, Dist- 70 Crs Establish JD(WPC) 1to 32
Hingoli
Zeal Infraprojects Pvt. Ltd., S. No. 806/807, . )

2 Mumbai Naka. Nashik 196.83 Crs Establish RO(HQ) 33-58

3 Endurance.Technologles Pvt. Ltd., K-120, 3927 Crs Establlgh ID(APC) 59 - 68
MIDC Waluj, Aurangabad (Expansion)
SKP Co-op Housing Society Ltd., Plot No.

4 |D-69, Sector-12 Kharghar, Navi Mumbai 89.69 Crs 1st Operate RO(HQ) 69 -84
[...]
7. We May consider the case for issuance of SCN for refusal.

bR

o

AS(T)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

19



Maharashtra Pollution Control Board

Agenda no. 10

Name of the Applicant: Filtra Catalysts & Chemicals Ltd.,
Plot No. N-59, MIDC Addl. Ambernath, Dist - Thane

HOD Remarks:

1. Application for amendment in Consent to Establish.

2. Product- Chemicals.

3. Application received at SRO on 09/04/2013 and at HQ on 10/05/2013

4. C to E granted on 27/04/2012 which is valid up to COU. Now applied for addition
of some products and increase in quantity of existing products in C to E.

5. As per existing C to E, IE generation is 1.66 m3/d. After amendment in C to E, IE
generation will be 10 m3/d. Industry proposes to provide ETP comprises of
primary, secondary and tertiary treatment. Industry has obtained membership of
CETP.

6. Clincreased from Rs. 21.90 Crore to Rs. 28 Crore, hence this is new entry to CC
list.

In view of above, we may consider amendmentin Cto E

AS(T)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

20



Maharashtra Pollution Control Board

Agendano. 11

Name of the Applicant: Nagreeka Exports Ltd.,
Plot No. T-48, Five Star Industrial Estate, Kagal-Hatkananglae

HOD Remarks:

e Industry has applied for 1% C to O for cotton bleaching, and yarn dyeing

e Existing consent to establish was issued on 05.04.2011

e Clis 37.88 Cr. Red/ LSI

e Water intake — 1405 CMD, IE — 1197 CMD, DE - 10 CMD

e ETP provided with Primary, secondary system, sludge dewatering system installation in
progress.

e Provided bag filter followed by cyclone dust collector.

e Member of CETP & CHWTSDF

e Industry paid fees of Rs. 75,000/-

e SRO recommended for renewal up to 31.12.2013 after completion of ETP work.

e As per SRO report 26.04.2013 industry has completed the work of ETP and would be
commissioned in 10-15 days.

e Industry has connected to CETP

e CI of unit was 28.94 Cr. at time of establish now industry has increased its Cl to 37.88
Cr. difference in Cl is 8.94 Cr.

o We may ask additional fees of Rs. 25,000/- from industry

e Also called fees for one month 6,250/- as per uniform validity. (Total fees Rs. 31,250/-)

o Email has been sent to industry reg the same dt. 22.05.2014

e Based on compliance made/reported about C to E conditions, we may put up the case to

CC and meanwhile get the requisite fees from proponent.
e Since compliance of C to E reported by SRO and member of CETP & CHWTSDF it is

recommended to grant C to O 1% with BG of Rs. 5 Lakhs from proponent.

JD(WPC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013 21



Maharashtra Pollution Control Board

Agenda no. 12

Name of the Applicant: Hoganas India Pvt. Ltd.,
D-96, MIDC Ahmednagar

HOD Remarks:

1. Industry has submitted application for grant of consent to operate for mfg of Iron Powder
on 05.02.2013.
2. Application received at H.Q. on 11.03.2013.
Industry has obtained consent to operate which is valid up to 31.03.2015 and obtained
consent to Establish for mfg of Iron Powder.
4. RO- Nashik has recommended case for grant of consent to operate for additional products
of mfg of Iron Powder.
Recommended case for grant of consent to operate for additional products of mfg
of Iron Powder. Up to 30.06.2015 to amalgamate with existing consent period subject to

payment of additional consent fees and operational BG of Rs.5 Lakhs.

JD(APC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

22



Maharashtra Pollution Control Board

Agenda no. 13

Name of the Applicant: Suttati Enterprises Ltd.,
70/2, At - Nandur Tal- Daund, Dist - Pune

HOD Remarks:

e Applied for 1st consent to operate
e Application received at SRO- Pune on dtd 11/02/2013 and at HQ on 18/04/2013

¢ Industry has provided ETP which consist of collection tank, combined collection tank of
domestic effluent and Trade effluent, Reaction tank, Aeration tank, Lamella Clarifier;
Filter feed tank, PSF & ACF, treated water tank, and sludge drying bed.

¢ Industry has installed 01 no of LPG/CNG fired furnace followed by 16.5 meter chimney.

e Industry has provided wet scrubber to galvanizing section followed by 16.5 meter
chimney.

e Regional officer Pune has recommended the grant the case subject to satisfactorily reply
of query letter & obtaining membership of CHWTSDF for disposal of hazardous waste

o We may grant consent to operate for one year with condition industry shall obtain
CHWTSDF membership within 1 month with 2 Lakhs BG & also operational BG of Rs.
5/- Lakhs towards O & M

o We may place the consent application before CC for further consideration.

JD(APC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

23



Maharashtra Pollution Control Board

Agenda no. 14

Name of the Applicant: Ashta Liner Pvt. Ltd.,
334/2-B, Sangli, Islampur Road, Tal- Walwa, Dist - kolhapur

HOD Remarks:

Applied for first consent to operate and renewal of existing consent.

Existing consent valid upto 31/12/2012 and had obtained consent to establish for expansion.
ClI casting work is carried out -2250 MT/M i.e. 27000 MT/Year, which do not require EC.
Clis Rs. 31.16 crore.

Submitted BG of Rs. 5.0/- lacs towrds not to increase production quantity more than 27000
MT/Year without permission from Board and same valid upto 01/02/2014.

Provided fume extraction system to 3 no of furnaces, dust collector to shot blasting & knockout
section.

RO / SRO recommended grant of consent to operate & renewal.
We may consider grant of first operate & renewal of consent with BG of Rs. 5.0 lacs.

We may place the case before for further discussions.

JD(APC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

24



Maharashtra Pollution Control Board

Agenda no. 15

Name of the Applicant: Universal Starch Chem Allied Ltd.,
Rawal Industrial Estate, Dada Nagar, Shahda Road, Dondaicha,
Dist- Dhule

HOD Remarks:

- Applied for Renewal of consent with expansion.
- Application received at HQ-26.03.013.
- Cl For Existing- 60.16/- Crs+ addl Rs. 10.74/- Crs Total CI- Rs. 70.90/-Crs.

- Envt. Statement submitted for the year-2010-11

- Assessment done up to 31.03.2011, Cess paid up to 31.03.2011

- Industry has provided joint ETP, having capacity of 1920 CMD in between M/s.
Unique Sugars Ltd, M/s. Jaichandra Agro Indust. P.Ltd,, M/s. Rawal Agro
Chem Indust. P. Ltd. Those are having valid consent. Total generation of
industrial effluent is 1635.5 CMD and domestic- 68 CMD.

- ETP comprising primary, secondary and tertiary treatment, disposal is on land
for gardening/irrigation. Land available for disposal is 285 Acres. The stds of
BOD & COD are exceeding the limit 30 & 250 respectivelySRO, Ahmednagar
has recommended for renewal of consent subject to suitable BG.

- SRO, Jalgaon-Il has recommended for renewal of consent.

- Industry has submitted relevant consent fees for expansion and operate for the
period up to 30.11.2014. Recommended for grant of consent operate with
expansion with amendment in hazardous waste generation and BOD standards
subject to BG of Rs.5 /- Lacs for ETP operation and maintenance

JD(WPC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013



Maharashtra Pollution Control Board

Agenda no. 16

Name of the Applicant: S. R. Thorat Milk Products Pvt. Ltd.,
Gumjalwadi, Tal- Sangamner, Dist- Ahmednagar

HOD Remarks:

- Applied for Renewal with Expansion.

- Clofindustry is Earlier Cl was Rs. 21.72/- Crs..it increased by Rs. 3.82/- Crs.
Now ClI- 25.54/- Crs.

- Consent validity-31.12.2011.

- Applied for renewal with first operate for expansion. Industry has proposed to
introduced new additional product i.e. Flavered Milk/Butter Milk/ Lassi- 50
MT/M. The generation of Industrial effluent- 135 CMD. Industry has provided
ETP. Treated effluent discharged on land for gardening. Land available- 16000
Sqg. mtr. JVS results are exceeding the standards.

- Industry has provided dust collector to 2 furnace oil fired & 1 wood fired
boiler.Commen stack provided 39 Mtr.

-RO/SRO Ahmednagar has recommended to grant renewal of consent with

expansion..

- Considering the compliance, it is recommended to grant renewal of
consent with first operate up to 30.04.2014 after receipt of required
consent fees if agreed with condition of BG of Rs. 5/- Lakhs towards O &
M of PCS..

JD(WPC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013



Maharashtra Pollution Control Board

Agendano. 17

Name of the Applicant: Schrader Duncan Ltd.,

F-33, MIDC Ranjangaon, Tal- Shirur, Dist - Pune

HOD Remarks:

Applied for renewal of consent with expansion
Application received at SRO- Pune on dtd 15/03/2013 and at HQ on 20/05/2013
Previously consent was valid up to 31/05/2013

ETP consist of collection cum neutralization tank, lamella filter, activated carbon filter,
pressure sand filter and centrifuge for the treatment of industrial effluent.

For domestic effluent septic tank and soak pit provided. Treated effluent is used for
gardening. Adequate land is available.

Wet scrubber provided to coating section. Dust collector provided to buffing section.
Acoustic enclosure with stack provided to D.G. Set |

In the existing consent dated 09.02.2012 condition of submission of BG of Rs. 1.0 Lakh
to submit Environment statement and Cess details was stipulated. industry has
submitted BG valid upto 31.05.2013..

Regional officer Pune has recommended the case for grant of renewal of consent with
expansion only after receipt of reply to query letter from the industry.

Accordingly industry has submitted the reply (copy enclosed)

We may grant renewal of consent up to 31/05/2018 with operational BG of 5/- lakhs &
Board resolution within 1 month as they have done expansion with BG

We may place the consent application before CC for further consideration.

JD(APC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

27



Maharashtra Pollution Control Board

Agenda no. 18

Name of the Applicant: Niphad Sakhar Sahkari Karkhana Ltd., Pimplas, Tal- Niphad

HOD Remarks:

- Applied for Renewal with amalgamation of Sugar industry and Calcium
Lactate Div. consent.

- The Cl of industry is Rs. 66.31/- Crs..(Sugar-58.16+ Cal. Lactate- 1.17/- Crs +
Distillery-6.98/- Crs)

- Consent validity- Sugar industry-31.12.2007 & Calcium Lactate- 30.09.2010.

- The generation of Industrial effluent- 397 CMD as per application and as per
consent- 407 CMD. Industry has provided collection tank , anaerobick lagoon
followed by aeration tank and clarifier with 15 days storage tank. Excess
Condensate and treated effluent discharged on land for irrigation. Land
available- 40 Hector own land & 500 Hectors land of share holders. JVS results
are exceeding the limits.

- Industry has provided wet scrubber dust collector to 2 No of boiler Industry
having 3 No. of boilers. Fuel used as baggase and Coal.

- Industry has unable to reduce effluent quantity per Ton of cane crushed.
Industry has not complied with the CREP conditions. SRO has already
communicated regarding Cl and requisite consent fees vide letter
dtd.26.02.2013, but till date industry has not submitted the same.

- RO Nashik has recommended to issue SCN for refusal of consent.
Considering the violation and non compliances it is recommended to issue SCN for
Refusal of consent renewal along with amalgamation.

JD(WPC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013



Maharashtra Pollution Control Board

Agenda no. 19

Name of the Applicant: Tranter India Pvt. Ltd.,

Gat No. 127 & 128, At - Dhingarajwadi, Tal- Shirur, Pune

HOD Remarks:

Applied for renewal of consent with expansion
Application received at SRO- Pune on dtd 15/01/2013 and at HQ on 25/03/2013
Industrial effluent generation is NIL

Domestic effluent is 12.0 CMD for which they have provided STP of 15 CMD capacity
which comprising of collection tank, Bar screen, Oil and grease trap, Aeration tank, tube
settler, chlorine contact tank, PSF, ACF, SDB, treated water tank.

Treated domestic effluent is used for gardening purpose within their premises.

Industry has installed two boilers of capacities 0.8 Kcal and 0.2 Kcal capacities,
operated on HSD as fuel. Common stack of 22 mt height is provided to the boilers.

Regional Officer, Pune, has recommended for grant of consent after obtaining additional
consent fees.

We may grant renewal of consent up to 28/02/2014 with operational BG of 5/- lakhs &
Board resolution within 1 month as they have done expansion with BG

We may place the consent application before CC for further consideration.

JD(APC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

29



Maharashtra Pollution Control Board

Agenda no. 20

Name of the Applicant: Indira Gandhi Bhartiya Mahila Vikas SSK Ltd.,

A/p - Tambale, Tal- Bhudargad (Sugar 250 TCD)

HOD Remarks:

Industry has capacity 2500 TCD & applied for consent to renewal without increase in
capacity and pollution load.
Previous consent was valid up to 31.12.2010
Applied in 2011 but consent was not granted.
Cl —53.40 Cr.
Water intake — 640 CMD, |IE — 200 CMD, DE — 50 CMD
ETP provided with Primary, secondary & tertiary system.
DE treated in septic tank followed by soak pit.
Land provided for disposal of treated waste water is 25 acre which is sufficient.
SRO reported CREP compliances are as follows,

o Provided 15 days treated effluent storage tank.

0 Waste water generation is 100 lit/ton sugar crushed CREP complied.

o Provided multi cyclone type dust collector with wet scrubber to boiler 55 m stack

as an ACP CREP complied.
Treated effluent is stored in 5-6 kaccha pit lagoons.
JVS results dt. 22.12.2011 are exceeding.
Environmental statement submitted for 2011-12
Submitted cess returns up 31.12.2012 and cess paid up to 31.03.2012
Industry paid fees of Rs. 1,00,000/- for renewal up to 31.12.2013
SRO recommended for renewal up to 31.12.2013 after obtaining BG towards O&M of
Pollution Control System and scraps the lagoon.
As per sectoral approach this industry falls in month of July we may grant consent up to
July 2013 or we may call additional fees of seven months i.e. up to July 2014 from
industry and grant consent up to 31 July 2014 with imposing BG of Rs. 5 lakhs for O and
M.
Considering above submissions of the board's Circular dt. 19.01.2013, it is
recommended to grant renewal up to 31.07.2014 (After obtaining requisite fees if
approved) and imposing BG of Rs. 5 + 2 Lakhs and also additional BG of Rs. 2 Lakhs for
monitoring compliance of scrubbing the existing lagoons before next season i.e. Oct
2013, if agree.
JD(WPC)

Web agenda of 6™ CC meeting (Part-1) of 2013-14 dtd. 28.06.2013

30



Maharashtra Pollution Control Board

Agenda no. 21

Name of the Applicant: Shri Chhatrapati Rajaram Sahakari Sakhar Karkhana Ltd.,
Kasaba Bawada, Tal- Karveer (Sugar 2500 TCD)

HOD Remarks:

e Industry has capacity 2500 TCD & applied for consent to renewal with increased in
capacity due to excess crushing of sugar cane.

(Previous consented sugar production was 9739.7 MT/month; now applied for 10562.23
MT/month i.e. previous sugar production was 324.65 TPD now applied for 352.07 TPD
of sugar production; previous capacity was 2500 TDC cane crush now applied for
2850.4 TCD cane crush)

e Previous consent was valid up to 31.12.2009

¢ Industry has paid fees for following years,

— 2009-2010 Rs. 50,000/-

— 2010-2011  Rs. 50,000/- + 12,000/-

— 2011-2012  Rs. 50,000/- +25,000/-

— 2012-2013  Rs. 75,000/- + 1,500/-

e Water intake — 1200 CMD, IE — 900 CMD, DE - 40 CMD

o ETP provided with Primary, secondary & tertiary system.

e Land provided for disposal of treated waste water is 50 acre which is sufficient.

e CREP compliances are as follows,

— Provided 15 days storage tank

— Waste water generation is 400 lit/ton sugar crushed which is higher than CREP norms,
not complied.

— Provided wet scrubber to boiler 30 m stack as an ACP, CREP complied;

CREP patrtially complied unit.

JVS result dt. 17.01.2013 is exceeding.

Environmental statement submitted for 2011-12